

## Test Report

No. SHAHG1010476301

Date: 28 Jul 2010

Page 1 of 2

OBJEKTPLANUNG STELLWAG

LANDSBERGER STR.360,80687 MUNCHEN,GERMANY

The following sample(s) was/were submitted and identified on behalf of the clients as : FRIDGE MAT

SGS Job No. : SHD201021801 - SH  
Buyer : OBJEKTPLANUNG STELLWAG  
Manufacturer : NINGBO DONGQIANHU RESORTS TIANLONG DAILY PRODUCTS FACTORY  
Country of Origin : CHINA  
Country of Destination : GERMANY  
Date of Sample Received : 22 Jul 2010  
Testing Period : 22 Jul 2010 - 28 Jul 2010  
Test Requested : Selected test(s) as requested by client.  
Test Method : Please refer to next page(s).  
Test Results : Please refer to next page(s).  
Conclusion : The submitted Purple plastic mat sample said to be used for FRIDGE MAT comply with the FDA Specifications for polyethylene used in articles that contact with food except for articles used for packing or holding food during cooking.

Signed for and on behalf of  
SGS-CSTC Ltd.

*Crystal Zhou*

Zhou Yan, Crystal  
Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



## Test Report

No. SHAHG1010476301

Date: 28 Jul 2010

Page 2 of 2

Test Results :

### Test Part Description :

Specimen No.	SGS Sample ID	Description
1	SHA10-104763.001	Purple plastic mat

### FDA 21 CFR 177.1520

Test Requested : As specified for client, for compliance with the Food and Drug Administration (FDA) Regulations for polyethylene used in article that contact with food except for articles used for packing or holding food during cooking.

Test Method : As specified in FDA 21 CFR 177.1520.

Test Item(s)	Limit	001
Density at 23°C, g/ cm <sup>3</sup>	0.850 - 1.000	0.920
Extractable fraction in n-hexane at 50°C, w/w%	5.5	1.6
Soluble fraction in xylene at 25°C, W/W %	11.3	3.6

Sample photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

